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Case n°1 

• Chronic diarrhea and bloody discharge since 3 
months 

• Abdominal pain, weakness, no fever 
• Lab: Slightly elevated CRP otherwise 

unremarkable 
• Current medication: Irbesartan for arterial HT 
• Stool tests: PCR positive for enteropathogenic E. 

Coli 
• Trial of oral Ciprofloxacin+ metronidazole 

inefficient 
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Endoscopic aspect 

Rectal swab negative for Chlamydia and gonoccoccus 
Biopsies suggestive of ulcerative proctitis 

What is your first-line therapy? 

1. Oral 5-ASA. 

2. 5-ASA suppositories 

3. 5-ASA enemas 

4. Topical steroids 

5. Oral steroids 

6. Antibiotics 

7. Topical + oral 5-ASA combotherapy 
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2. 5-ASA suppositories 

3. 5-ASA enemas 

4. Topical steroids 

5. Oral steroids 

6. Antibiotics 

7. Topical + oral 5-ASA combotherapy 

Management of proctitis:  
ECCO guidelines 
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Oral and topical 5ASA: PINCE 

• Pentasa 4g + 1g enema vs 4g + placebo enema 

n = 116 (out of planned 250)           Marteau et al Gut 2005;54:960-5 
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Refractory proctitis 

• Only mild response to 5-ASA oral+ topical 
combotherapy 

• No response to steroids 

• Transabdominal ultrasound suggests 
extension to a left-sided colitis 

• Stool PCR negative for C. Difficile and common 
enteropathogens 
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What is your next step? 

1. Iv steroids 

2. Oral tacrolimus 

3. Topical tacrolimus 

4. Induction with anti-TNF 

5. New drugs: Vedolizumab, Tofacitinib, 
Alicaforsen… 

6. Surgery 
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Disease progression in SIBDCS 
• Extent at diagnosis 

21.7% 

36.8% 

41.5% 

• Progression: 15.8% 

• Regression: 16.2% 

• Risk factors:  Steroid use (OR: 1.7); calcineurin inhibitor (OR: 
2.7) 

Mean FUP: 9 years 

Safroneeva E et al. Aliment Pharmacol Ther 2015; 42: 540-8 

Topical tacrolimus is effective 

Tacrolimus 0.5mg/ml (3ml 2x/d total) n=11 
Placebo n=10 

Lawrance, I. C. et al. Clinical Gastroenterology and Hepatology 15, 1248–1255 (2017). 
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Alicaforsen in distal UC 
N=12 patients 

Greuter, T. et al. Dig Dis 36, 123–129 (2018). 

Biologic agents 

• No specific study on proctitis. Few subgroup 
analyses 

• Small case studies with infliximab suggestive 
similar efficacy than for more extensive 
disease 
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Case n°2 

• Male, 38 years, HIV pos since 4/2013 

• Recurrent anal HSV infection since 2008 

• 2014/15 2x Op for anal condylomata 

 

• 4/2016 routine follow up: 
• 1 month treatment for fissure (diltiazem) 

• Small fissure 6 o`clock 

• Linea dentata 3 o`clock Biopsy: chronic inflammation 

15 

Case n°2 

• 5/2016 follow up 

– after improvement symptoms → pain after going 
to toilet 

– Hyperemic mucosa 
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Next steps 

1. Continue Diltiazem 

2. BOTOX 

3. Symptomatic: topic Lidocain+ 

4. Surgery 

5. Physiotherapy 

6. other 
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Case n°2 

• 9/16 much better…until 1 week ago 

– pain (tearing, when moving → left inguina) 

– Diltiazem pos. effect 

– Sphincter pressure↑, normal mucosa 

• 8/17 still Diltiazem, happy patient, normal 
examination 

• 10/17 planned journey, patient wishes BOTOX 

Next steps 

1. BOTOX yes 

2. BOTOX no 

3. other 

BOTOX in LA (signs of healed fissure 6 o`clock) 



22.01.2019 

11 

Case n°2 

• 12/17 symptoms slightly better 

• Anal pain especially when sitting 

Next steps 

1. Mesalazin supp 2x500 mg 

2. Smear 
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Next steps 

• Azithromycin 1g po, single dose 

• Mesalazin supp 1g/die 

• Physiotherapy (trigger points Pelvis, 
Lumbovertebral Syndrome) 

 

2/2018 Clamydia trachomatis neg. 

Symptoms resolved completely 
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Case n°3 

• Male, 53 years, HIV pos since 2015 
• 3x bariatric surgery, BMI 52→23 
• Recurrent perianal abscesses 

– 5x incision before 2011 
– 2x antibiotic treatment (Dalacin) 2016 

 

4.10.2018 incision perianal abscess 7 o`clock 
• 7.10.2018 incision perianal abscess 7 o`clock 
• 16.10.2018 incision perianal abscess 6 o`clock 
• 25.10.2018 wounds produce much pus 
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Next step 

1. Back to OR 

2. Endosonography 

3. Watch and wait 

4. other 
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Next step 

1. Back to OR 

2. Endosonography 

3. Watch and wait 

4. other 

 
 
 
 
 
 
 

Ceftriaxon 500 mg i.m. 
Follow up eneventful 
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29 
Vavricka SR, Der Gastroenterologe 2015 

Case n°4 

• Female, 71 years 

• 2006 Laparoscopic Anterior Rectal 
Resection/TME, Adeno-CA in situ 

• 1/18 uT3 Adeno CA distal Rectum 

• Infiltration prox M. sphincter ani internus 

• 2/2018 neoadjuvant RCHT 49 Gy 

• 3/2018 stop RCHT/Hospitalisation due 
Diarrhea/Proctitis (ulcers) 

 

 

 

30 
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Next steps 

1. Continue Topic (Mesalazine, Budenoside, 
Metronidazole, Sucralfate) 

2. Resection Tumour 

3. Protective Ileostomy 

4. other 
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• Formalin application 1B 

• Sucralfate enemas 1C 

• Hyperbaric Oxygen Therapy 1B 

 

Not recommended: 

• Butyrate enemas 1B 

• Mesalazine, Ozone Therapy, Metronidazole 1C 

• Bipolar Coag, Nd-YAG laser, Cryotherapy 1C 

Diseases of the Colon and Rectum 2018 
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